FCC TEST REPORT

Report No. :F471907

Level {dBuv/m})

120

Date: ZU03-U07-26 hime: 194556

Lo

FCC CLASS B
70 ‘
E FCC CLASS-B (AVG)
20 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Ehaguency; (i)
Site . 03CHO&
Condition : FCC CLASS-B Sm HF-HORN 4H 118 VERTICAL
EUT : B02.11ahiz Aecess Point
Power  : AC 1207 i 60Hz
Model  : WASPSLO0
Memo  : 802.11g TE CHL1 2462M
. Wide Angle Coverage Divects, Gain:11 2dBi
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥/m dB 4BPu¥/m  d4dB/m dB 4B i 1} deg
1 @ 2390.00  33.92 -15.08 54.00 23.40 44.34 3,33 Average | 1
Z @ 2390.00 52,06 -21.94 74,00 28.40 44.34 3. 33 Peak | i
3 @X 2462, 00 106. 34 28.47 44.32 3. 38 Peak -— -
4 @X 2462, 00 96,68 28.47 44.32 3. 38 Average | 1
5 @ 2483.50 67.890 -6.10 74,00 23.48 44.31 3. 40 Peak I I
[ B @ 243,50 5203 -1.67 5400 23,48 44,31 3. 40 Average 1 1 ]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

7.4.3 Antenna 3
Test Mode: 802.11b TX CHO1

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
B The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuviim) Date: 2004-07-23 Time: 09:57:21
4
FCC CLASS-B
70
FCC CLASS-B (AVG)
9
e
20
1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraquancy (1Hz)
Site : D3CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT ;802 11ahfz bccess Point
Porer : AC 120v i 60H=
Model  : WASPSIO0
Memo  : 802.11h TE CHO1 2412MHz
: Dipole &ntenna , Gain:2dB1
(Over LinitAntenna Preamp Cable fint Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥s/m  dB/m 4B dB Cm deg
1 @ 2390.00 55.62 -18.38 7400 23.40 44.34 3,33 Peak 100 117
2@ 2390, 00 43.72 -10.28 54,00 28.40 44,34  3.33 Average 100 117
3 @x 2412, 00 98,34 28.41 44,34 3.35 Average 100 117
4 @X 2412.00 106,588 28.41 44.34  3.35 Peak 100 117
5 @ 2433, 050 48.85 -25.15 7400 23.48 44,31 3. 40 Peak -—= -—=
6@ 2483.00 37.72 -16.28 54,00 28.48 44.31 3. 40 Average 100 117
Remark:
The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

190 Level (dEuy'im) pate: ZUU4-Us-23 Lhime: UWa2ou

3

FCC/CLASS-B

70 _ ! !

MM

L 3 FCC CLASS-B (AVG)

20 1000 1400. 1800. 2200. 2600, 30oo
Trace: {Discrete) Fhegpency (MHz)
Site . 03CHDE
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : 802.11ahbiz Aecess Point
Powrer : AC 120w ) 60H=
Model  : WASPSIO0
Mems  : 802.11h TX CHO1 2412MHz
: Dipole &ntenna | Gain:2dB1
(ver LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos FPos
MHz dBu¥/m dB dBu¥/m  dB¢m 4B dB CI deg
(1@ 2390, 00 51.40 -2,60 54.00 28.40 44,34 3.33 Average 100 B2 ]
2 @ 2390, 00 B3.56 -10.44 74,00 23.40 44.34 3,33 Peak 2EZ =22
3@x 2412.00 111.38 28.41 44,34 3,35 Peak BRA s
4 @x 2412, 00 103,38 28.41 44,34 3,35 Average 100 3l
5 @ 2483.50 51.9% -22.01 74.00 2B.48 44.31 3. 40 Peak e -—=
6@ 2483.50 40,12 -13.88 54.00 28.48 44.31 3. 40 Average 100 Be

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11b TX CHO06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Lewvel (dBu/m) Date: 2004-07-23 Time: 10:02:43
3
FCC/CLASS-B
70 { ]
1 = FCC CLASS-B (AVG)
20 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONT AL
EUT : B02.11ahiz Lecess Point
Porarer : AC 1200 B0H=
Model  ; WASPSIO0
Memo  : 802.11b TE CHOG 2437MHz
: Dipole Anterma , Gain:2dBi
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m dB d4Bu¥/nm dB/m dB 4B fod 1 deg
1 @ 2380.00 52,12 -21.88 74.00 28.40 44.34 3. 33 Peak 0 1
@ 2390.00 39.51 -14.49 54,00 23,40 44.34  3.33 Average 0 1
3 @X 2438, 00 108,47 28.45 44.32 3. 37 Peak | 0
4 @X 2438, 00 100,37 28.453 44,32 3. 37 Average | i
5 @ 2483.50 51.05 -22.95 74.00 28.48 44.31 3. 40 Peak 0 i
b @ 2483.50 38,47 -15.53 54.00 28.48 44.31 3. 40 Average ] i
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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‘Date: 2004-07-23 Time: T0:09:33

o Level {@Buvim)

4

FCC|CLASS-B
70 J l'
3 FCC CLASS-B (AVG)
T bt ot s 2
20 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Fieguency (MHz)
Site . O3CHO&
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT » BO2.11ahiz Aecess Point
Powrer o AC 120w J 60H=z
Model  : WASPSIO0
Memo  : 502.11h TE CHOG 2437MHz
: Dipole Anterma , Gain:2dBi
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB 4B cl deg
1 @ 2380.00 40,02 -13.98 54.00 28.40 44.34  3.33 Average 0 I
Z @ 2330.00 51.38 -22.62 74.00 28.40 44.34 3,33 Peak szs z=s
3 @X 2437.00 104, 27 78,45 44,32 3. 37 Average 0 i
4 @x 2437.00 112,31 28.45 44.32 3. 37 Peak ] i
5@ 2483.50 51.62 -22. 38 74,00 23.48 44,31 3.40 Peak -—= -—-=
[6@ 2483.50 41.11 -12.8% 54.00 28.48 44.31 3. 40 dverage i 1 ]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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Test Mode: 802.11b TX CH11
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

170 Lewvel (dBuYm) Date: 2004-07-23 Time: 10:18:06
=)
FCC/CLASS-B
70
o FCC CLASS-B (AVG)
bt el S homth ot el i
o
20
1000 1400. 1800. 2200, 2600, 3000
Trace: (Discrete) Ehaguency; (i)
Site : 03CHO&
Condition : FCC CLASS-B 3m HF-HOEM AH-118 HORIZONTAL
EUT » BO2.11ahiz Aecess Point
Fowrer o &C 120w e0H=
Model : WASPS100
Memeo : 80211k TX CH1L 2462MH=

: Dipole Anterma , Gain:2dBi

Over LimitAntenna Freamp Cable Ant Table

Freq Level Limit Line Factor Factor Loss Remark Pos Fos

HHz dBu¥/m dB 4Bu¥/m  d4B/m dB 4B a1} deg

1 @ 2390.00 40,40 -13.60 54,00 23.40 44.34  3.33 Average | 1

z @ 2390.00 51.49% -22.51 74.00 23.40 44.34 3,35 Peak g=Z 222

38X 2462, 00 10%. 61 28.47 44.32 3,33 Peak -— -—

4 @X 2462, 00 97.70 28.47 44.32 3. 38 Average 0 1

5 @ 2483.50 41.46 -12.54 54,00 23.438 44.31 3. 40 Average 140 149

6@ 2483.50 54,36 -19.64 74,00 23.48 44.31 5. 40 Peak 140 149

Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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1o LEVe! (abuvm) vate: 2UU4-Uf-23 1Ime: 1018527
4
FCC CLASS-B
70
" FCC CLASS-B (AVG)
g MWWMM
20 2000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Ehaguency; (i)
Site . 03CHO&
Condition. : FCC CLASS-B Sm HFE-HORN 4H 118 VERTICAL
EUT : B02.11ahiz Aecass Point
Power ; AC 1200 E0H=
Model  : WASPSLO0
Memo ;80211 TZ CH11 2462MHz
: Dipole Anterma , Gain:2dB1
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Fos
HHz dBu¥/m dB dBu¥/m  dB/m dB 4B Cm deg
1 @ 2390.00 51,28 -22.72 74,00 23.40 44.34 3,35 Peak -— -
2 2390.00 40.1% -13.85 54.00 23.40 44.34  3.33 Average ] 1
3EX 2462.00 103.13 28.47 44.32 3,38 Average 0 I
4 @X 2462, 00 111,03 28,47 44,32 3, 38 Peak I I
[5 & 2483.50 51.03 -2.97 54,00 23,48 44,31 3. 40 Average 140 258 |
b @ 2483.50 63.01 -10.99 74,00 23.48 44.31 5. 40 Peak i i
Remark:
The “X” represent a fundamental frequency.
Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
SPORTON International Inc. FCCID : HOPWSAP5100
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Test Mode: 802.11g TX CHO1

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.
20 Level {(dBuvim) Date: Z2U04-U/-23 Lime: 11:45108

FCCCLASS-B

70

FCC CLASS-B (AVG)

WWM
20 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraquancy (1Hz)
Site : D3CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT : 802.11abz Access Point
Powrer : AC 120v i 60H=
Model  : WASPSI1O0
Memo  : 802.11g TX CHO1 2412MHz
: Dipole &ntenna , Gain:2dB1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m dB‘/m 4B dB w1 deg
1 @ 2390.00 B5.78 -8.22 7400 23.40 44.34 3,33 Peak === o
2@ 2390.00 49.48 -4.52 54,00 28.40 44,34 3,33 Average neE et
3@x 2414, 00 94,37 28.41 44,34 3,35 Average 104 151
4 @Xx 2414, 00 103. 93 28.41 44.34  3.35 Peak ot e
5 @ 2483, 50 48.5% -25,41 7400 28,48 44.31 3. 40 Peak o L
6@ 2483.00 38.12 -15.88 54,00 28.48 44.31 3. 40 Average =% ==
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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. :F471907

Level (dBuvim)

Date: ZUU4-U7-23 hime: 11:18:54

120
4
FCC CLASS-B
70 \
FCC CLASS-B (AVG)
20 1000 1400. 1800. 2200, 2600, 3000
2 Frequency (MHz)
Trace: {Discrete)
Site : 03CHO6
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : 802.11ahbiz Aecess Point
Porarer : AC 120w ) 60H=
Model  : WASPS100
Memo  : 80211z TX CHO1 2412MH=
: Dipole Antenna , Gain:2dEB1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB Cm deg
[1 @ 2390.00 52.7% -1.25 54,00 28.40 44,34 3,33 Average 162 194 |
2 (@ 2390, 00 69.54 -4.46 74,00 28,40 44,34 3,33 Peak e 5
3 @x 2414, 63 98,22 28.41 44,34 3.35 Average 156 231
4 @x 2414, 68 107.61 28.41 44,34 3,35 Peak R e
5 @ 2483, 00 49,37 -24.63 TF4.00 23.48 44.31 3. 40 Peak H e
6 @ 2483.50 38.4% -15.55% 54,00 28.48 44.31 3,40 Average 5= —

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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Test Mode: 802.11g TX CHO06

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuYim)
120

‘Date: 2004-07-23 Time: T1:01:03

FCC CLASS-B
70
2L FCC CLASS-B (AVG)
20 2000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fieguency (Mhe)
Site . 03CHO&
Condition : FCC CLASS-B Sm HF-HORN 4H-118 HORIZONTAL
EUT : B02.11ahiz Aecass Point
Powrer ; AC 1200 f60H=
Model  : WASPSLO0
Memo  : 802.11g TE CHOS 2437MHz
: Dipole Anterma , Gain:2dBi
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m dB dBu¥/n  dB/m dB 4B 1] deg
1 @ 2390.00 39.70 -14.30 54.00 23.40 44.34  3.33 Average 0 1
@ 2390.00 53.08 -20.92 74.00 23.40 44.34 3,33 Peak | 1
3ax 2439, 75 97,53 28,45 44,32 3. 37 Average | 0
4 @Xx 2439, 75 106. 79 28.45% 44.32 3,57 Peak | i
5 2483.50 38.23 -15.77 54.00 23.48 44.31  3.40 Average 0 1
6@ 2483.50 50,79 -23.21 74.00 23.43 44.31 3. 40 Peak 0 i
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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Lewvel (dBuYm)
120

Date; ZUUd-us-23 hime: 103608

4

FCC CLASS-B

70

1/ k FCC CLASS-B (AVG)

MW

20 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fieguency (MHz)
Site . 03CHO&
Condition : FCC CLASS-B 3m HF-HORN 4H-118 VERTICAL
EUT : B02.11ahiz Aecess Point
Ponarer : AC 1200 J E0H=
Model  : WASPSLOO
Memo 80211z TE CHOS 2437MHz
: Dipole Anterma , Gain2dB1
Over LimitAntenna Preamp Cable ant Table
Freq Level Linit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥/m dB 4Bu¥/m  d4dB/m dB 4B i} deg
1 @ 2390.00  40.8% -13.11 54.00 23.40 44.34  3.33 Average 140 27
Z @ 2390.00 52,81 -21.09 74.00 238.40 44.34 3. 33 Peak = e
3 @X 2438. 00 101,30 28.45 44.32 3. 37 Average 100 27
4 @X 2438, 00 110,80 28.45 44.32 3. 37 Peak 100 27
5 2483.50 50,78 -23, 22 74,00 23,48 44 .31 3, 40 Peak ey Ee
[6 @ 2483.50 42,42 -11.58 54.00 23.48 44,31 3. 40 Average 101 27 |

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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Test Mode: 802.11g TX CH11

* Test Distance : 3 m

* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)

* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Hl The test that passed at minimum margin was marked by the frame in the following table.

Level {d5uv/m})

Date: ZU003-07-235 hime: 1025200

120
4
FCC/CLASS-B
70
E FCC CLASS-B (AVG)
20 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONT AL
EUT : B02.11ahiz Lecess Point
Porarer : AC 1200 B0H=
Model  ; WASPSIO0
Memo 80211z TE CHI1 2462MHz
: Dipole Anterma , Gain:2dB1
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Eemark Fos Fos
HHz dBu¥/m dB d4Bu¥/m  dB/m dB 4B i} deg
1 @ 2390.00  49.69 -24.31 74.00 23.40 44.34 3. 33 Peak e =22
Z B 2390.00 38.43% -15.55 54.00 23.40 44.34  3.33 Average | i
3EX 2464, 00 95, 04 28.47 44.32 3. 38 Average 0 1
4 @x 2464, 00 104, 37 28.47 44,32 3. 38 Peak 0 1
5 @ 2483.50 52,68 -1.32 54.00 23,48 44.31 3. 40 Average | 0
6@ 2483.50 63.22 -5.78 74.00 23.43 44.31 3. 40 Peak 0 0
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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120 Level (dBuW/m}) ‘Date: 2004-07-23 Time: 10:39:50
3
FCC CLASS B
70 :
FCC CLASS-B (AVG)
1
20 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Fieguency (MHz)
Site . 03CHO&
Condition : FCC CLASS-B 3m HF-HORN 4H-118 VERTICAL
EUT : B02.11ahiz Aecess Point
Ponarer : AC 1200 J E0H=
Model  : WASPSLOO
Memo 80211z TE CH11 2462MHz
. Dipole Anterma , Gain2dB1
Over LimitAntenna Preamp Cable ant Table
Freq Level Linit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥/m dB 4BPu¥/m  d4dB/m dB 4B i 1} deg
1 @ 2390.00 49.838 -24.12 74.00 23.40 44.34 3,33 Peak pe e
Z2 @ 2390.00  39.83 -14.17 54.00 23,40 44.34 3,33 Average | 0
3 @x 2464, 00 107,37 28.47 44,32  3.58 Peak | I
4 gX 2464, 00 97,94 28.47 44.32 3,38 Average ] 1
5 2483.50 68 67 -5.33 74,00 28,48 44,31 3,40 Peak I I
L 6@ 2485.50 52,75 -1.25 54.00 23.48 44,31 3. 40 Average 110 Bd |

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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Test Mode: 802.11a Tx 5260MHz+802.11g TX CH06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuW/m}) : Date: 2004-07-28 Time: 76:27:26
3
FCC CLASS B
70 ‘ l
Iy FCC CLASS-B (AVG)
M" [P N
20 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Etaquency, (IHzy
Site . 03CHO&
Condition : FCC CLASS-E Sm HF-HORN 4H 118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Power  : AC 1207 i 60Hz
Model  : WASPSLO0
Memo  : 1la TX 5260MHz + 11z TX CHOS 2437MHz
: O Divectional @ 2dB1 + Dipole : 2dBi
Over LimitAntenna Freanp Cable ant Table
Freq Limit Level Line Factor Factor Loss Remark Pos Fos
HH= dB dBu¥/m 4Bu¥/m dB/m dB 4B a1} deg
| 2390,00 -21.9% 52,05 74,00 23,40 44,34 3, 32 Peak . e
[2 2300.00 -14.76 39.24 54,00 28.40 44,34 3. 32 Average -— — ]
3 X 2438, 00 103. 53 28.45% 44,32 3. 54 Peak -— -—-
4 i 2438. 00 83. 11 28.45 44.32 3. 34 Average ma mo=
5 2483.50 -21.47 52.53 74.00 23.43 44.31 3. 38 Peak R e
6 2483.50 -12.72 41.28 54.00 23,48 44.31  3.38 Average ——— w5

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 5GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : HOPWSAP5100
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Site
Conditinn
EUT
Porarer
Model
Memo

TG R QO Dap
L= VR =V h = e =)

Remark:

120 Lewvel (dBuvim) Date: 2004-07-28 Time: 16:51:26
4
FCC/CLASS-B
70 J L |
1 5,
Y o I g et et vpapren gt ot wirgredristarer e FO O S ST A
20 5000 5400, 5800, 6200, 6600, 7000
Trace: (Discrete) kiequency (k=)
. 03CHO&
. FCC CLASS-E %m HF-HORW 4H-118 HORIZONT AL
; B02.11ahiz Lecess Point
. AC 120 { 0Hz
© WASPS100
. 11a_T¥ 5260MHz + 11z TX CHOS 2437MHz
¢ O Divectional @ 2dBi + Dipole : 2481
Jver LimitAntenna Preamp Cable Ant Table
Freq Limit Level Line Factor Factor  Loss Eemark Fos Fos
HH=Z dB dBu¥/m 4Bu¥/m dB/m dB 4B i} deg
5150.00 -17.66 56,34 74,00 33.71 45.81  5.00 Peak | 0
150,00 -10.50 43,50 54.00 33.71 43.81 5 00 Average | i
5260, 00 85, 24 33,87 46.07 5,08 Average 0 1
Be60, 00 104. 64 33.87 46,07 5,08 Peak 0 1
5350,00 -16.84 57.16 74.00 33.9% 46.19 5,14 Peak | 1
5350.00 -9.52 44.48 54.00 33,99 46.19 5.14 Average | i

Frequency from 7GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Gite
Condition
EUT
Ponarar
Model
Memao

0 =] QT O R QD Onp
=]

Level (dBuYim)
120

Date: 2004-07-28 Time: T6:22:44

fi

FCC/CLASS-B

Remark: The “X” represent a fundamental frequency.
Frequency from 3GHz to 5GHz, the emission emitted by the EUT is too low to be measured.

70 J \‘?
f H, FCC CLASS-B (AVG)
W WWW R S Y
20 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Frequency (MHz)
. 03CHO&
. FCC CLASS-B 3m HF-HORN 4H-118 VERTICAL
: B02.11ahiz Aecess Point
. AC 1207 § 60Hz
. WASPSLO0
: 11a_T¥ 5260MHz + 11z TX CHOS 2437MHz
: Ommi Divectional : 2dB1 + Dipole : 2dB1
Over LimitAntenna Freanp Cable ant Table
Freq Limit Level Line Factor Factor Loss Remark Pos Fos
HH= dB dBu¥/m 4Bu¥/m  dB/m dB 4B i} deg
1525, 84 -13. 41 60.59 74.00 25.67 44.13 2,65 Peak - ==
1525.84 -7.19 46,81 54.00 25.67 44,13 2,63 Average === EEE
2390.00 -10.44 43.56 54.00 23.40 44.34  3.33 Average -— -
2390.00 -16.40 57.80 74.00 23.40 44.34  3.33 Peak == z==
2438, 00 100. 35 78,45 44,32 3. 37 Average ) F
2438, 00 110,10 28.45% 44.32 3. 37 Peak === =53
2483, 50 -9.54 44,46 54,00 23.48 44,31 3. 40 Average -— -
2483.50 -14. 74 59.26 74.00 238.48 44.31 3. 40 Peak - -
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Site
Condition
EUT
FPovrer
Model
Iemo

[ e I L
L= =V E =l =]

Remark:

Level (dBuvim)

120

Date: 2004-07-28 Time: 16:51:26

o=

FCCCLASS-B

20 5000 5400, 5800, 6200, 6600, 7000
Trace: (Discrete) Fhegpency Mz}
: D3CHDS
. FCC CLASS-E Sm HF-HORN AH-118 HORIZONTAL
: 802.11abg Access Point
. AC 120% / 60Hz
: WASPS100
. 11a_TX 5260MHz + 11z TX CHOS 24570 Hz
: Omni Divectional : 2dB1 + Dipols : 24B1
Over LimitAntenna FPreamp Cable Ant Table
Freq Limit Level Line Factor Factor Loss Remark Fos Fos
MH= dB dBu¥/m dBu¥/m dBsm 4B dB w1 deg
5150.00 -17.66 56,34 74.00 33.71 45.91 5. 00 Peak 0 ]
3150, 00 -10.530 43,30 54,00 33.71 4591  5.00 Average 1 |
g260, 00 95, 24 33.87 46.07 5.08 Average I 0
ae6l, 00 104, 64 33.87 46,07 5,08 Peak I 0
5350, 00 -16.84 57.16 7400 33.39 46,19 5,14 Peak I |
5350, 00 -9.52 44,48 54,00 33.99 46.1% 5.14 Average 1 0

Frequency from 7GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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7.4.4 Antenna 4
Test Mode: 802.11b TX CHO1

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
B The test that passed at minimum margin was marked by the frame in the following table.

120 Level {dBu\/m) i Date: 2004-07-23 Time: 21:22:56
¢
FCC CLASS-B
70
= FCC CLASS-B(AVG)
R
20 1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (1Hzy
Site : 03CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT : 802.11ahbiz dccess Pomnt
Power  : AC 120V /&0Hz
Model  : WASPSIO0
Memo  : 802.11h TE CHO1 2412MHz
: Omind Divectional Antenna , Gaind AdEi
Over LinitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB CIn deg
1 2390.00 62.63 -11.37 74.00 2B.40 44.34  3.33 Peak == .
2 2390.00 39.19 -14.81 54,00 28.40 44,34  3.33 Average 100 21
3ax 2412, 00 105, 39 28.41 44.34 3,35 Peak -—= -—=
4 @Xx 2412, 00 897.94 28.41 44,34 3,35 Average 100 zl
5 2494 00 51.63 -22.37 74.00 2B.50 44.30 3,39 Peak B e
B 2494, 00 37.32 -16.68 54,00 28.50 44.30  3.39 Average 100 21
Remark:
The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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120 Level (dBuvim) : Date: 2004-07-23 Time: 21:03:00

FCCCLASS-B

70

= J L| 5_ FCC CLASS-B (AVG)
T ey i

M

20

1000 1400. 1800. 2200. 2600, 30oo
Trace: {Discrete) Fhegpency (MHz)
Site : 03CHOG
Condition : FCC CLASS-B 3m HF-HORN 4H-118 YERTICAL
EUT : 802.11ahbiz Aecess Poimnt
Power  : AC 120V &0Hz
Model  : WASPS1O0
Memo  : 80211 TX CHO1 2412MH=
: Opuni Divectional Antenna , Gain:d 6dEBL
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB Cm deg
1 & 2390, 00 74,01 28,40 44,34 3,33 Peak s .
[2 1 2390,00 50,87 -3.13 54,00 28,40 44,34 3,33 Averawe 100 0]
3@x 2414, 00 111.87 28.41 44,34  3.35 Peak -—- -—
4 @X 2414, 00 103. 27 28.41 44.34  3.35 Average 100 0
5 2494, 00 55.06 -18.94 74,00 28.50 44.30 3. 39 Peak e e
6 2494, 00 40,50 -13.50 54,00 28.50 44.30  3.39 Average 100 0

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11b TX CHO06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuV/m) i Date: 2004-07-23 Time: 23:05:44
3
FCC|/CLASS-B
70
i FCC CLASS-B (AVG)
20 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Etaquency, (IHzy
Site . D3CHOE
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Power  : AC 1207 /60Hz
Madel  : WASPSIO0
Memc  : 802.11b TE CHO6 2437MHz
Ui Divectional Antenna | Gained &dBi
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m dB d4Bu¥/nm dB/m dB 4B fod 1 deg
1 2342.00 52,49 -21.51 74.00 23.34 44.36 3. 29 Peak ] =25
2 232,00 37.82 -16.18 54.00 23.3%¢ 44.36 3. 20 Average 100 5
3 & 2438, 00 100, 32 28.45% 44,32 3. 57 Peak -—= -—-=
4 @ 2438.00 31,53 28.45% 44,32 3. 37 Average 100 5
5 2498, 00 50071 -23.29 74,00 23.50 44.30  3.39 Peak e FE
6 2498, 00 37.8% -16.15% 54.00 23.50 44.30  3.39 Average 140 5

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc. FCCID : HOPWSAP5100
TEL : 886-2-2696-2468 Page No. : 202 of 50
FAX : 886-2-2696-2255 Issued Date : Aug. 12, 2004





